
 
 
 
 
 
 
 
 
 
Environmental Impacts and Mitigation Costs Associated with Cloth and Leather Exports 

from Pakistan1  
 
 
 
 
 
 
 

A Report on Trade and Sustainable Development submitted by Sustainable Development Policy 
Institute and IUCN-P to IISD Canada for the IISD/IUCN/IDRC Project on  

 
 
 
 
 

Building Capacity for Trade and Sustainable Development in  
Developing Countries  

 
By 

 
 

Shahrukh Rafi Khan, Mahmood A. Khwaja, Abdul Matin Khan, Haider Ghani and Sajid Kazmi 
 
 
 

Islamabad, June 1999 

1 Many thanks are due to in particular to Aaron Cosbey for extensive and valuable comments on two drafts and also 
to Shaheen Rafi Khan.  





i 

Table of Contents          i 
[...]
Hides and skins (‘000 kgs.) 45.0 57.6 
Leather (million sq. meters) 14.3 13.2 
Footwear (million pairs) 8.2 (3.01 millions m2 Leather)   8.0 (2.94 millions m2 Leather) 
Total Leather Export (million sq. 
meters m2) 

17.31  16.14 

 
Source:  Benchmark data were drawn from Government of Pakistan, Economic Survey 1997-

8, Statistical Supplement (1998, pp. 168-170).   For forecasting method, see 
Appendix I. 

 
The cloth exports forecast for Pakistan reported above may be overstated for four reasons.  First, the 
transitional safeguard measures against import surges have already been used by the USA, about 
two dozen times, against over a dozen countries.48  Second, Pakistan faces many potential trade 
barriers on environmental ground (both for textile and leather).49  Third, Metha (1997) pointed out 
that in the first phase of the ATC (January 1, 1995 to December 31, 1997), developed countries 
have not implemented the ATC clauses of 16 percent integration of MFA into the GATT i.e. the 
quotas have not been removed.  Finally, Pakistan will face stiff competition from traditional 
competitors such as Bangladesh, India and China, and perhaps new ones, and so cannot take for 
granted availing of the new market opportunities that will open up. 
 
Tough controls on the highly polluting tanning process have contributed to a large cut in the 
number of tanneries in most OECD countries.50  As a consequence, exports from LDCs like 
Pakistan filled in the availability gap in these OECD countries.  This probably partly explains the 
cumulative rapid leather export growth statistic from 1980 to 1990 of 108 percent for Pakistan.51  
Since then, leather imports have confronted restrictions in some OECD countries based on health 
criteria.  For example, in 1990, Germany imposed a ban on leather treated with pentachlorophenol 
(a carcinogenic chemical preservative). Subsequently, several European countries have imposed a 
ban based on the use of azo dyes.52  Thus, it is not surprising that leather export growth has tapered 
off for Pakistan and the trend forecast suggests declining growth into the future. 
 
Another reason for this is the tariff escalation used by industrialized countries.  Thus while hides 
and skins face zero tariffs, semi-manufacturing leather faces an average tariff of 4.8 percent and 

48 Cai et. al. (1997a, p. 14). 
49 Ibid, p. 31 
50 Robins and Roberts (1997, p. 21). 
51 Government of Pakistan, Economic Survey 1997-98, Statistical Supplement (1998, p. 169). 
52 CBI/CREM (1998, PP. 10-11).



19 

finished goods face a tariff of 12 percent.53  It should not be surprising that our trend forecast shows 
a continued robust export growth for hides and skins.  Thus it seems that as industrialized countries 
have adopted cleaner technologies, they would rather import the raw materials from the South and 
again engage in the higher value added activity themselves.54   
 
Exports of leather products are slated to receive below average tariff reductions in industrial 
countries as a result of the Uruguay round.  The overall reduction is 18 percent that is decomposed 
into 11 percent for North America and 23 percent for Europe.55  Thus our forecast of footwear 
could be biased downwards by not explicitly taking account of this tariff reduction, but not by 
much. 
 
The decline in the exports of leather and footwear have occurred despite a range of export 
incentives provided by the Government of Pakistan.  These include rebates on leather product 
exports, duty free imports of raw hides and skins for re-export as higher value products and an 
export refund scheme for leather footwear.56 
 
A more serious issue from Pakistan's perspective, however, is the immense contribution to total 
industrial pollution currently made by leather tanning as suggested by Table 4.  Anticipating and 
addressing the scale of the environmental threat this industry represents is critical for environmental 
policy. 
 
VI. Environmental impacts and mitigation options in the cloth production and leather 

tanning 
 
A. Cloth manufacturing 
1. Selection of parameters to compare the baseline information with the increased 

Pollution load 
 
Table. 3 above indicated that out of the nine parameters, four are within or very close to the 
permissible limits (pH, TDS, Total Chromium and Phenol). The temperature is not liable to be 
affected with the increase in production or the effluent quantity. Sulfide is of relatively minor 
importance as the generated quantity is small as compared to some other parameters.  Some toxic 
compounds, which are generated in very small quantities, like metals, surfactants and chlorinated 
solvents have also not been included in the study. Therefore, based on the findings of Table 3, we 
have concentrated on BOD, COD and TSS. 
 
2. Baseline pollution load 
 

53 WTO (1997, p. 51).   
54 It would appear that since tariff escalation results in more of the leather tanning taking place in industrialized 
countries who use cleaner technologies, the global pollution level is lower and leather exporting developing countries 
also benefit from lower pollution.  Brazil however took up the issue of tariff escalation and argued that if developing 
countries are denied higher value added production due to such escalation, they also have less resources and hence 
less ability to adopt cleaner technologies [WTO (1999, p. 17)]. 
55 Cai et. al. (1997, p. 17). 
56 Refer to web site reference cited in fn. 41. 



20

As indicated below in Table 6, textile effluents have high BOD, COD and TSS.  Natural 
impurities extracted from the type of fiber being processed, along with the chemicals used for the 
processing, are the two main sources of pollution. Other pollution related variables are the nature 
of technology and extent of water and chemicals used in a particular manufacturing plant. 
 
Effluents from each individual process, therefore, vary substantially.  For all textile mills processing 
the same fiber, effluent characteristics are broadly similar but quantities may vary.  For this study, 
the average values of the audit results given in Table.3 have been taken as the baseline pollution 
level.  These average figures have then been converted into pollution load per ton and per million 
square meter fabric and reported below in Table 6. 
 
Table 6. Base line pollution load  
 

Parameters Mg./l.@ Kg./ton fabric Tons/million sq. meter fabric* 
BOD 116 13.28 2.656 
COD 455 52.08 10.416 
TSS 612 70.05 14.010 
Total - 135.41 27.082 

 
Source: Table 3 and SDPI/TTSID (1995). For conversion factors from mg./l to kg./tons and 

tons/million sq. meter ( see next sub-section). 
Notes:  @. Effluent flow of 1488 m3/day from 13 tons/day fabric production. 

*          Basis: 1 ton equivalent to 5,000 sq. meters i.e. 200 GSM (grams per square 
meter). 
 
From the above information, it is evident that 1 ton processed cloth produces 135 kg. pollution 
load and one million square meter processed cloth produces 27 tons (or 27,000 kg.) pollution 
load.  The pollution load increases proportionately with the increase in production if no 
mitigation measures are taken. 
 
3. Cleaner technologies and mitigation 
 
The purpose of this exercise is to identify costs and benefits of pollution mitigation.  Some of the 
cleaner technologies need to be imported while local adaptation is possible in other cases.  SDPI's 
Technology Transfer Project for Sustainable Industrial Development (TTSID) that is described in 
section VII, has investigated various pollutants in the effluents discharged by three medium size 
textile mills.  Samples of effluent streams have been collected and analyzed for different parameters 
of the NEQS.57  Simultaneously, flow rates of these effluent streams have also been measured and 
information about raw materials, process details and actual production was also collected as part of 
the environmental audit. 
 
Based on this information, a base line is available from which we can calculate the pollutants being 
discharged in weight per ton of production.  This information is used to estimate the increased 
production attributable to export growth and the proportionate rise in pollution load is calculated.  

57.  These results are expressed in mg/l. 



21 

We have conducted empirical exercises for two alternative scenarios: first, that of the increased 
pollution loads if no mitigation measures are taken, and second, that of the pollution load after 
installing pollution control technologies/equipment.  The costs are calculated theoretically based on 
the pollution loads and effluent flows.58 
 
Liquid waste can be reduced in both volume and concentration by a combination of internal in-plant 
control measures as well as external end-of-pipe treatment. Various in-plant control measures can 
substantially reduce the generation of wastes and wastewater and this represents a low cost 
treatment.  The cost of end-of-pipe treatment largely depends on the volume and concentration of 
the effluents to be treated.  In any case, industry can cut down its initial investment, operation and 
maintenance (O&M) costs by reducing the use of chemicals and water.  SDPI/TTSID (1995) 
project gives several recommendations on in-plant control measures, such as substitution and 
reduction of chemicals, water conservation and recycling and process changes to substantially 
reduce the pollution load.  It is generally estimated that the cost of effluent treatment can be reduced 
by 20 to 25 percent with the adoption of simple measures like water reduction, water recycling, 
screening, equalization and sedimentation.59  Since the textile plants are not presently using these 
measures, the mitigation costs have been estimated without taking these savings into consideration. 
 
External effluent treatment methods can be categorized into chemical or primary and biological 
or secondary processes.  Both types of treatments have limitations. Biological processes are 
inadequate in removing color, whereas chemical processes are incapable of removing 
biodegradable organic matter.  In order to meet strict standards applied in some industrialized 
countries, a tertiary treatment follows the biological treatment.  To meet the currently applicable 
environmental quality standards in Pakistan, TTSID studies recommend setting up treatment 
facilities primarily to meet BOD levels in effluent discharge. The COD levels drop with BOD 
treatment and come closer to Pakistan EPA standards.  They recommend combining primary and 
secondary treatments to attain specified standards cost effectively.   
 
Primary treatment includes processes such as screening neutralization, equalization and gravity 
sedimentation to remove suspended matter and to achieve uniform flow and concentration.  As 
the suspended matter is removed, the BOD and COD are also reduced to a reasonable level. 
Secondary or biological treatment involves the development and cultivation of microorganisms 
to further reduce the effluent BOD. This process may be achieved either in the presence of 
oxygen (aerobically) or in the absence of oxygen (anaerobically).  Amongst various aerobic 
biological processes, the activated sludge treatment process has proved to be very useful for 
secondary treatment of textile effluents. 
 
A typical activated sludge system consists of a primary sedimentation tank, an aeration tank and 
a secondary sedimentation tank placed in sequence.  Provision is made to recycle settled 
biological sludge from the underflow of the secondary sedimentation unit into the aeration tank 
to maintain the desired level of microbial population.  In the aeration tank, the microbial 
population is generally expressed in terms of mixed liquor suspended solids (MLSS). To lower 

58 We can also calculate a progressive decrease in pollution load if mitigation measures are taken in more than one 
step. 
59 SDPI/TTSID (1995). 



22

or remove the BOD effectively, it is desirable to maintain a MLSS of 2,500 to 3,500 mg/l.  
Aeration devices such as mechanical aerators or air blowers are used to supply the necessary 
oxygen to maximize the use of substrata in the aeration tank by its microorganisms. Biologically 
treated wastewater is chlorinated by calcium hypochlorite and stored in a balancing tank.  There 
are a wide variety of aerobic biological processes that are effective for dealing with textile 
wastes.  These include aerobic lagoons, activated sludge processes and trickling filters.  In 
general, systems using less energy are recommended for the treatment of textile effluents in 
Pakistan because of their lower operating costs and maintenance requirements. These systems 
can be upgraded at a later stage when higher removal efficiencies can be justified. 
 
An SDPI/TTSID study (1995) estimated the reduction in pollution loads based on primary and 
secondary treatment using activated sludge technology in a 13 ton per day cloth processing 
facility. The reduction in pollution load attained is reported in Table 7 below.  
 
Table 7.  Reduction in load through mitigation measures 
 
Parameters Present load  

 
Tons/ m. sq. meter 

Total present load@ 
without mitigation 
(Tons) 

Reduced load with 
mitigation  
(Tons/m. sq. meter) 

Total reduced load@   
After mitigation  
(Tons) 

BOD 2.656  3,339.654 0.1062  133.536 
COD 10.416 13,097.078 2.0832 2,619.415 
TSS 14.010 17,616.174 0.2802  352.323 
Total 27.082 34,052.906 2.4696 3,105.274 
 
Source  Table 6 and SDPI/TTSID (1995). 
Notes:   @ Based on 1257.4 million sq. meters cloth exported (see Table 5). 
 
These mitigation measures are likely to reduce the BOD level by 94 percent, the COD level by 80 
percent and the TSS level by 98 percent.   In absolute terms, the following reduction in pollution 
load can be achieved: 

 
Present pollution load without mitigation:  34,052.906 Tons 
Pollution load after mitigation:       3,105.274 Tons 
Reduction achieved:     30,947.632 Tons (or 90.88%) 

 
It is also clear from the above figures that pollution load will reduce from 27.082 tons to 2.4696 
tons for every million sq. meters of processed cloth if proper mitigation measures are taken. 
 
With the trade related increase in exports from 1,257.4 to 2,276.1 million sq. meters by end 2004, 
the pollution load is estimated to increase as follows: 
 

Without mitigation  :  61,641.34 Tons 
With mitigation  :    5,621.06 Tons 
 

Thus there is considerable urgency for introducing mitigation measures since without them, the 
export related pollution load would increase by 81 percent. 



23 

 
The cost estimates based on primary and secondary treatment using activated sludge technology 
for a 13 ton per day cloth processing facility are reported in Table 8 below. 
 
Table 8. Mitigation cost estimated in 1995 
   Rs. Million 

Items Local  Foreign Total  % of total capital cost 
Civil work 6.20  6.20 16.00 
Utilities and off sites - - - 0.00 
Plant & machinery 14.35 8.30 22.65 58.45 
Inland transportation 0.20 - 0.20 0.52 
Installation costs - - - 0.00 
Detailed engineering - - - 0.00 
Process design fee - - - 0.00 
Projects overheads 0.50 - 0.50 1.29 
Contingencies 3.00 - 3.00 7.74 
Sub Total 24.25 8.30 32.55 84.00 
Interest during construction 4.62 1.58 6.20 16.00 
Total project capital cost in 
million rupees 

28.87 9.88 38.75 100.00 

 
Source: SDPI/TTSID (1995). 
 
Based on the above total mitigation cost of Rs. 38.75 million, and assuming an inflation rate of 
12 percent per year, the total mitigation cost is estimated to be Rs. 54.8 million in 1996 for a 13 
ton/day (or 4,290 ton / 21.45 million sq. meter cloth per year) plant.  This is approximately Rs. 
2.55 million per million sq. meters annual capacity.  What follows below are three exercises that 
provide context for policy decisions for government and industrialists.  
 
a. INCREMENTAL EXPORTS RELATED MITIGATION COST.  Based on the above mitigation cost and 
the forecast increase exports of 1,018.7 million sq. meter cloth between 1996 and 2,004, the total 